DDP /().

Digital Document Publisher

Installation

Manual

© 2005 Ricoh Printing Systems, Lid.
March, 2007
N904116






Revision Table for manual

I\R/IZ\;JZT M;cerye Page No.(Contents) Date
00 - First Edition May, 23.°05
01 - Table of Contents ii(01) 2-3(01), 2-4(01), 2-5(01), Oct, 21.°05
4-4(01), 4-15(01), 5-1(01), 5-2(00) to 5-7(00)
02 us RoHS Compliance. 2-4(02),2-5(02),2-7(01) to 2-10(01),2-16(01) | Mar, 24. ‘06
3-2(01),3-4(01),3-9(01) to 3-11(01),3-15(01),4-5(01),4-7(01),
4-10(01) to 4-12(01),4-19(01),4-21(01) to 4-23(01),4-25(01),
4-27(01) to 4-29(01),4-32(01) to 4-35(01),
03 - 2-4(03),2-5(03) Mar, 5. ‘07
04 - 5-8(00) Jan,22.08
05 - Table of Contents i(01),ii(02),1-1(01),1-2(01) ,4-1(01), 4-37(02), | Mar,28.08
Added pages : 2-17(00),2-18(00),2-19(00),3-16(00) ,
4-5(00),4-14(00),4-15(00),4-16(00),4-17(00),4-18(00),4-19(00),
4-20(00),4-44(00),4-45(00),4-46(00),4-47(00),
4-48(00),4-49(00),4-50(00), 4-51(00),Appendix9(00),
Appendix10(00),Appendix11(00), Appendix12(00)
06 - 2-17(01),4-17(01),4-18(01) Apr, 1008
07 - 2-17(02),2-18(01) ,4-17(02),4-18(02), 4-48(01),4-49(01) Jun, 18.08
08 - 2-4(04) ,2-5(04) Apr, 109




© 2005 Ricoh Printing Systems, Ltd. All rights reserved.

No part of this document may be reproduced without the expressed permission of Ricoh Printing
Systems, Ltd.

The material in this document is for informational purposes and is subject to change without
notice. Ricoh Printing Systems, Ltd. assumes no responsibility for errors or omissions in this
document. No liability is assumed for any damages resulting from the use of the information it
contains.

This manual describes information for handling and operating the DDP184 laser printer.

NOTICE TO USER

In an effort to meet the demands of a rapidly changing technology, the manufacturer is
continually developing new features and functions to meet your changing printing or printer
needs. As a result, this manual may not exactly reflect future changes made to the product.
Please be sure to consult all manual updates or addenda when using this product’s
documentation.

INTRODUCTION

This manual provides essential information to install the DDP70 laser printer.

Carefully read and understand the safety instructions in this manual before starting installation.
Keep this manual on hand for reference.

DDP70 represent the model LBO70B### laser printer.

(#:0-9, A-Z or blank).



BLANK




Table of Contents

A SAFETY SUMMARY

1. General Safety GUIJEIINES ........couiiniie e Safety-1
2. Hazard Warning Statements .........o. e Safety-2
2.1 WARNING Statement ......o.oenieie e e Safety-2
CHAPTER 1. INSTALLATION REQUIREMENTS - ++eeerrmesirmmassnmnasinmnasnnnanas 1-1
1.1 APPLICATION ....vteuceeeeueeeeseseseeseessesesessssesessesessssesesssasessssessnsssasssesasessnsansssesansssesensssnsensssnsens 1-1
1.2 INSTALLATION ARENAL......ceeteuerteuenesesseesesseesseseessssesessesesessssesessesesessasesessanessssansssesensssssensssesans 1-1
1.3 INSTALLATION UNIT ...ttt ettt ettt sttt 1-1
1.4 TOOLS REQUIRED ......cucitrueueerieesisiesesesiees st ss e sss e bbb e bt e sttt 1-2
1.5 ENVIRONMENTAL CONDITIONS.....cuveiueiieeeereseeeesssesssessesssssssssssssssssssssssssssssssessssssesssssssssssssans 1-2
1.6 INPUT LINE VOLTAGE ....cveveuereeeeereeeeeseeseessesesessesessssesesessesesessassssssassssssassssesansssssensssssansssesens 1-2
CHAPTER 2. UNPACKING -+-++s-ssesssesssesssesssmsssssssssssssssssssssssssssssssssssssssssssssssanes 2.1
2.1 UNPACKING OF THE ENGINE ...ttt 2-1
2.1.1 Components iN the PACKAGE ......cvreeurerererurireeieirereeiee et 2-1
2.1.2UNPackiNg PrOCEAUIES .........curuiueerereeirereecieeseesees st 2-2
2.1.3 Parts Check in the ACCESSONY BOX.......uvurrireierrerieinisiriseseseeeesss s ssssssesenens 24
2.2 UNPACKING OF THE FINISHER.......cceueueieteuesieeesesessesesessesesessssesessesssessesesessesessssenssssesssssseneaes 2-6
2.2.1 Components iN the PACKAGE .......evrereurererirerirereisirereeieesee sttt sasaes 2-6
2.2.2UNPackiNg PrOCEAUIES ........cccciuieieiririresire et 2-7
2.2.3 Parts Check in the ACCESSOrY BOX ... ssseaes 29
2.3 UNPACKING OF THE HIGH CAPACITY HOPPER .....ccveteeeeeeeeeceeceeete st ste e sse e ssessessessessesnens 2-11
2.3.1 Confirmation of Parns QUANTIHIES ..o 2-11
2.3.2 UNPackiNng PrOCEAUNES .......c.cueiurereeciriseeieeseees ettt 2-11
2.4 UNPACKING OF THE CONTAINER STACKER T OR 2.....ceiirieirereeererieesesis e esesaeesesseenens 2-13
2.4.1 Confirmation of Parns QUANTIHIES .........ccvueerererrerreerrrreseseseseess s 2-13
2.4.2UNPacking PrOCEAUIES ..ot 2-14
2.4.3 Parts Check in the ACCESSOrY BOX.......c.ruiueureiirereeirineeisieeeseseseess e sesssessesees 2-16
2.5 UNPACKING OF THE TRANSIT PASS UNIT TYPE DDP ... 2-17
2.5.1 Confirmation of Parns QUANTHIES ..o 2-17
2.5.2 Confirmation of the ACCESSOMES PAIS .........ccccceeieeeeeeicceseseesee st sesenes 2-17
2.5.3 UNPacking ProCEAUIES .........ccciueuiuriririrererireeeeee et 2-18
2.6 UNPACKING OF THE FINISHER SR5000 .......ccvrueueeeeeeererereeieeeeesesesesesessesssssesesesesessesssssenens 2-19
2.6.1 Confirmation of Parns QUANTIHIES ..........cvrerererererreerrirresereseeeese s 2-19
2.6.2 UNPackiNg PrOCEAUIES ........cuviererececererecieiseeies ettt 2-19
CHAPTER 3. PREPARATION FOR INSTALLATION-::----sssressssssssssninnsanas 3-1
3.1 PREPARATION FOR INSTALLATION OF THE PRINTER ......oovviietcntreciscsssee st 3-1
L | L [ o1 |

Table of Contents i



3.1.1 Removing the Protection Tape and Mat from the ENgine ..........cccovrrnrenenenecccenninenenenene 3-1

3.1.2 Set the PS Air Filter for the Engine Rear COVET ... 3-2
3.1.3 Removing the Protection Tape from 2000 Sheet HOPPEL. ......ccoeucererecererecererenecenereeesereenns 3-3
3.1.4 Removing the Protection Tape from 500 Sheet Hopper ; 2 portion.........cccveccererecererencnnes 3-3

3.2 PREPARATION FOR INSTALLATION OF THE FINISHER. ... eeeeeeee et eeeeeeens 34
3.3 PREPARATION FOR INSTALLATION OF THE HIGH CAPACITY HOPPER. ... .eee e 3-12
3.4 PREPARATION FOR INSTALLATION OF THE CONTAINER STACKER 1TOR 2 ..o 3-14
3.5 PREPARATION FOR INSTALLATION OF THE TRANSIT PASS UNITTYPE DDP......eeeeeeeeeee. 3-16
CHAPTER 4. INSTALLATION ::seeeressseersssnemssssnemssssnesssssssssssnsssssssessssnsssssssssssas 4-1
4.1 INSTALLATION IN THE COMPOSITION OF THE PRINTER AND FINISHER / FINISHER SR5000.......4-1
4.2 INSTALLATION IN THE COMPOSITION WITH THE HIGH CAPACITY HOPPER......coi e 4-21
4.3 INSTALLATION IN THE COMPOSITION WITH THE CONTAINER STACKER 1 OR2....eeeeveeeeeen. 4-24
4.3.1 Connection of the Engine and Container Stacker 1 0r 2 ........ccccveevevenereneseeeeeeseeeseneens 4-24
4.3.2 Connection of the Container Stacker 1 and Container Stacker 2 ......coeveveeeeeeeeeeeeeeeeeee 4-32
4.3.3 Connection of the Container Stacker 2 and Finisher / Finisher SR5000..........cccoeveveeeene. 4-37
CHAPTER 5. CHECKS ::+stesssssemssssnmmssssnmssssnsmssssssssssssmssssssmsssssssssssssssssssssssssssssas 5-1
5.1 CONFIRMATION OF THE PAPER SIZE INDICATION ... ..eeeeeeeeeeeeeeeeeeeaeeeeeeeeeesanessessenessnesseesanesaneen 5-1
5.2 PRINTING OF THE STATUS REPORTS ...t eeeeeeeeeeeeeeeeaeesaaseesaseessassesaaseesaasessaseesssssessssessansessaneees 54
5.3 CHECK THE PRINT CONTAMINATION ... ettt eeeeeeeeeeeeeeeeeseeeessasesssaeessssessaasesssseesssesssssessassessaneees 55
5.4 CONFIRMATION OF THE STAPLING ... ueeeeeeeeeeeeeeeeeeeeeaeeeeeaeeeeaaeeesaeseeaanesesaseesaaeeseaesesanessaanessannees 55
5.5 ADJUSTMENT OF PAPER FEEDING POSITION OF TRAY T ..ot e e e e e 5-6
APPENDIX 1. INSTALLATION AREA INFORMATION---+-ssseessssessssesssesssssssans 1
APPENDIX 2. LOCATIONS OF THE LEVELING BOLT AND CASTER----- 13

L | L [ 02 |

Table of Contents ii



A SAFETY SUMMARY

The hazard warnings which appear on the warning labels on the machine or in the manual have one
of the following alert headings consisting of an alert symbol and a signal word, DANGER, WARINIG,
or CAUTION.

A

A DANGER:

A WARNING:
A CAUTION:

CAUTION:

This is the safety alert symbol. It is used to alert you to potential personal
injury hazards. Obey all safety messages that follow this symbol to avoid
possible injury or death.

Indicates an imminently hazardous situation which, if not avoided, will result
in death or serious iniurv.

Indicated a potentially hazardous situation which, if not avoided, can result
in death or serious injury.

Indicates a hazardous situation which, if not avoided, will or can result in
minor or moderate injury, or serious damage of product.

Indicates a potentially hazardous situation which, if not avoided, may result
in property damage.

1. A General Safety Guidelines

Before operating the machine, read the following instructions carefully:

Follow all the installation procedures provided in this manual.

Pay special attention to and follow all the hazard warnings on the machine and in the manual.
Failure to do so can cause injury to yourself or damage to the machine.

Do not perform any installation in any way other than as provided in this manual.

Keep in mind that the hazard warnings in this manual or on the machine cannot cover every
possible case, as it is impossible to predict and evaluate all circumstances beforehand. Be alert
and use your common sense.

[ | L | o0 |
Safety 1




A SAFETY SUMMARY (Continued)

2. Azard Warning Statements

The following are the hazard warning statements contained in this manual.

2.1 A WARNING Statement

Leave over than 400mm at the rear of the Printer for ventilation. Otherwise print quality may be

degraded.

(Section 1.2,Page 1-1)

Be careful when unpacking using the crane or forklit. Do not to drop device, hit it
against something, or turn it over on its side.

Perform unpacking where there is no dust or water leaking.

Do not place heavy objects which weigh 5 kg or more on device.

(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.4,Page 2-11)

(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.3,Page 2-9)
(Section 2.4,Page 2-11)
(Section 2.5,Page 2-15)

(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.3,Page 2-9)
(Section 2.4,Page 2-11)

Be careful when liting device with the forklift so device is well-balanced on the arms of
the lift. Also put the packing (cushion) between device and the forklift so device is not

damaged.

(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.4,Page 2-11)

L

| 00

Safety 2



A SAFETY SUMMARY (Continued)

Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving device. Do not
move device on unleveled floor. Do not tilt device 15 ° or more.
(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.3,Page 2-9)
(Section 2.4,Page 2-11)

Choose the location to place device where the slope is less than 15 °. (Only left and

right direction from view of operator’s side.)
(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.3,Page 2-9)

Choose the location to place device where there is no condensation.
(Section 2.1,Page 2-1)
(Section 2.2,Page 2-6)
(Section 2.3,Page 2-9)
(Section 2.4,Page 2-11)

Choose the location to place device where the slope is less than 15 °.
(Section 2.4,Page 2-11)

The voltage is constantly in unless the machine is unplugged or Breaker Switch is turned
off.
(Section 4.1,Page 4-3)

Unplug the Power Supply Cable prior to connecting the power supply source.
(Section 4.1,Page 4-3)

Be careful not to have other personnel plug in the power cable while performing the connecting.
(Section 4.1,Page 4-3)
(Section 4.1,Page 4-4)

Lo [ L [ o0 |
Safety 3




A SAFETY SUMMARY (Continued)

Unplug the Power Supply Cable prior to connecting.
(Section 4.1,Page 4-4)

Be careful not to have other personnel plug in the power cable while performing the connecting.
(Section 4.1,Page 4-4)

Be sure to use power supply cable which complies with the following specification :

Power plug rating;  Min. AC 250V, Min. 15A (2-Pole, 3-Wire, Grounded)
6-15P UL Listed, CSA Certified in North America
Type CA, Conformed to IEC 950 in Europe

Power cable rating;  Min. AC 250V, Min. 15A
Type SJT or SVT, UL Listed, CSA Certified in North America
Conformed to IEC 950 in Europe

(Section 4.1,Page 4-4)

Use the Power Supply Cable which is approximately 50 mm longer for the FG. The cable should
be designed as below, so the FG power cable remains connected if the other cables are
accidentally disconnected.

(Section 4.1,Page 4-4)
Make sure that the power cables are connected to the correct terminals (“L”, “N” ) on the power
plug and Terminal Block. ( FG power cable is connected to chassis.)

(Section 4.1,Page 4-4)

The socket-outlet shall be installed near the printer and be easily accessible.
(Section 4.1,Page 4-4)

I 1L | L | o0 |
Safety 4




Chapter 1. Installation Requirements

1.1 Application

This specification is applied to the DDP70 Printer for Unpacking, Installing and Adjustment.

1.2 Installation Area

Installation area is shown in Appendix 1.1-1.12 corresponding to Table 1.1.

Table 1.1 Installation area

Leave over than 400mm at the rear of the Printer for ventilation. Otherwise

print quality may be degraded.

1.3 Installation Unit

Locations of the leveling bolt and Caster is shown in Appendix 2.1-2.4.

Transit Pass - ; . : ;
Appendix | Printer | Finisher Un[i)tlgl)'épe gggggg ngu(i;)f:cny gggs ;r:e1r gggslerg
1.1 X X
1.2 X X X
1.3 X X
14 X X X
1.5 X X X
1.6 X X X X
17 X X X
1.8 X X X X
1.9 X X X
1.10 X X X X
1.1 X X X X
112 X X X X X
X: Composed
A\ WARNING

L [ L [ o | |
Installation Requirements 1-1




1.4 Tools Required

Table 1.2 Tools Required

ltem Name

Usage

1 |Cutter

Unpacking

2

Phillips Screw Driver NO.2 shaft
length; approx. 40 and 100mm

Removing and installing the screw for covers

3 |Adjustable Open End Wrench Leveling the bolt
Fixing the leveling the bolts
4  |Level Meter Installation the Container Stacker

1.5 Environmental Conditions

Table 1.3 Environmental Conditions

ltems Value
Temperature 10 ~32 °C (50 ~ 89.6°F)
Humidity 20 ~80 %RH
(Wet Bulb 26 °C (78.8 °F ) max.)
Altitude 010 2,100 m (0 to 7,000 feet) max.

1.6 Input Line Voltage

Table 1.4 Print Engine Input Line Voltage
Input Line Voltage AC 200V ~ AC 240V
Phase Single Phase, two wires and grounding wire
Frequency 50/60 Hz +1Hz
Transient (Static) +10%
Transient (Dynamic) | —18%/+15% 500ms
Drop out -100%, 20ms

L

[ ot | |

Installation Requirements 1-2




Chapter 2. Unpacking

2.1 Unpacking of the Engine

1)
2)

3)
4)

5)

6)

7)

A WARNING

Be careful when unpacking using the crane or forklift. Do not to drop
device, hit it against something, or turn it over on its side.

Perform unpacking where there is no dust or water leaking.
Do not place heavy objects which weigh 5 kg or more on device.

Be careful when lifting device with the forklift so device is well-balanced
on the arms of the lift. Also put the packing (cushion) between device
and forklift so device is not damaged.

Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving
device. Do not move device on unleveled floor. Do not tilt device 15 ° or
more.

Choose the location to place device where the slope is less than 15 °.
(Only left and right direction from view of operator’s side.)

Choose the location to place device where there is no condensation.

2.1.1 Components in the package

Table 2.1 Components in the package

Unit of Packing Quantity
Engine 1
Accessory Box 1
. n [ L [ oo |

Unpacking 2-1



2.1.2 Unpacking Procedures
1) Cutthe V Bands and remove the Cap.
Remove the screws.
Remove the Packing, Accessory box, Ramps, Upper Packing.
Remove the Box, Corner Packing.

Packing
Ramp
Box Screw

§ Upper Packing
= \ Y mw Corner Packing

2Lebh

Cap

Accessory Box

Base Packing

Corner Packing
Under Tray

Flat Pallet

. n [ L [ oo |
Unpacking 2-2




5) Jack up the Engine by rotating the leveling bolts.
Put the wood spacer (It is taken out from the accessories box.) under four leveling bolts.
Jack up the Engine by rotating the leveling bolts.

Leveling Bolt

6) Remove the Base Packing.
7) Place all Casters in the same direction.

=
C\—

Caster

8) Lower the Engine on the Under Tray and screw the leveling bolts in all the way.
9) Attach the four Ramps under the Platform.
10) Carefully roll the Engine off the Tray.

Platform

L0 | L [ ot |
Unpacking 2-3




2.1.3 Parts Check in the Accessory Box

Toner(Black)
Turkey RoHS Sheet Wood Spacer  Notes For Users

e L

PS Air Filter

Developer Bottle

Maintenance Panel Ass’y

User’s Guide Installation Manual

Wire Cleaning Tool

Interlock Stopper Software License — CD-ROM
g Agreement (Documentation) ~ (Priver/JT)

L[ L [ o4 |
Unpacking 2-4




Table 2.2 Parts list in the Accessory Box

No. Parts Name Qty Use

1 | USER’S GUIDE 1 For Customer

2 | DEVELOPER BOTTLE 1 For Developer exhaust
3 | MAINTENANCE PANELASSY 1 For Customer Engineer
4 | WIRE CLEANING TOOL 1 For Customer Engineer
5 | INTERLOCK STOPPER 1 For Customer Engineer
6 | TONER(BLACK) 1 For Customer

7 | INSTALLATION MANUAL 1 For Customer Engineer
8 iggg;laiﬁl{ ICENSE 1 For Customer

9 | CD-ROM (DOCUMENTATION) For Engineer

10 | CD-ROM (DRIVER /JT) For Engineer

1
]

11 | WOOD SPACER 4 For Customer Engineer

12 | PSAIRFILTER 1 For Customer Engineer

13 | NOTES FOR USERS 1 For Customer

14 | TURKEY ROHS SHEET 1 For Customer

L L [ o4 |
Unpacking 2-5




2.2 Unpacking of the Finisher

1)
2)

3)
4)

5)

6)

7)

A\ WARNING

Be careful when unpacking using the crane or forklift. Do not to drop
device, hit it against something, or turn it over on its side.

Perform unpacking where there is no dust or water leaking.
Do not place heavy objects which weigh 5 kg or more on device.

Be careful when lifting device with the forklift so device is well-balanced
on the arms of the lift. Also put the packing (cushion) between device
and forklift so device is not damaged.

Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving
device. Do not move device on unleveled floor. Do not tilt device 15 ° or
more.

Choose the location to place device where the slope is less than 15 °.
(Only left and right direction from view of operator’s side.)

Choose the location to place device where there is no condensation.

221 Components in the package

Table 2.3 Components in the package

Unit of Packing Quantity
Finisher 1
Accessory Box 1
. n [ L [ oo |

Unpacking 2-6



2.2.2 Unpacking Procedures
[FS-104H] (No RoHS Compliance Unit)
1) Cutthe V Bands and remove the Outside Box.
2) Remove the two Upper packing, Accessory Box.
3) Remove the Tape of Protection Bag and take down the Protection Bag.
4) Carefully lift the Finisher by two persons and stand on Floor.

; A The Qutside So¢
| P J ——

| /
rd

. / Ugper Facking
- LI
~ /\\
for)

Argessory fog

™~

P
|

L n | L [ ot |
Unpacking 2-7




[FS-108R] (RoHS Compliance Unit)

1) Cutthe V Bands and remove the Outside Box.

2

4

) Remove the two Upper packing, Accessory Box.
3) Remove the Tape of Protection Bag and take down the Protection Bag.
) Carefully lift the Finisher by two persons and stand on Floor.

Tape

~ ]

Main Tray

The Outside Box

—@Protect ion Bag
Upper Packing

Screws Packing

Main Fixed Plate/1 : 2
M4 Truss Screw  : 3
M4 TP Screw :9

2

M3 SEMS Screw :

Protection Bag H

Desiccant

Flat Pallet

Accessory Box

5

)

Under tray

L |

Unpacking 2-8



223 Parts Check in the Accessory Box
[FS-104H] (No RoHS Compliance Unit)

Rear MT plate

Connecting stay i

KON .
\@W’/ Ny
Main MT plate /// \ ; T
¥/ R -
]
/
/

Guide plate/(G)

Guide plate/(H) Ass'y i
Connecting Cover (F) \H

Connecting Cover (R;

®

©
|

®

Protection Bag
Materiat -Formed Nylon)

Accessory Box

Table 2.4 Parts list in the Accessory Box

No. Parts Name Qty Use

Connecting stay

Main MT Plate

Guide plate/(G)

Guide plate/(H) Ass’y

Connecting Cover(F)

Connecting Cover(R)

N|Io|oa|s~ || D —
N == =] =] =] =
1
i
i

Rear MT plate

L L [ o1 |
Unpacking 2-9




[FS-108R] (RoHS Compliance Unit)

Joint cover/F

Joint cover/T

Joint cover/E

Protection Bag
O —

O] HJH_IJ]/
Table 2.5 Parts list in the Accessory Box
No. Parts Name Qty Use
JOINT COVER /F 1
JOINT COVER /U 1
JOINT COVER /R 1
L ] L [ ot |

Unpacking 2-10




2.3 Unpacking of the High Capacity Hopper

A WARNING
1) Perform unpacking where there is no dust or water leaking.

2) Do not place heavy objects which weight 5 kg or more on device.

3) Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving
device. Do not move device on unleveled floor. Do not tilt device 15 ° or
more.

4) Choose the location to place device where the slope is less than 15 °.
(Only left and right direction from view of operator’s side.)

5) Choose the location to place device where there is no condensation.

2.3.1 Confirmation of Parts Quantities

Table 2.6 Components in the package
Unit of Packing Quantity
High Capacity Hopper 1

2.3.2 Unpacking Procedures
1) Cut the V Bands and remove the Cap.

Cap

» %
,} X
SN ¢
S 5
‘ /
(XXX XN |

D
K] X
3
K] X
1 ®
8
I
(A
o

o

XS
‘XOXOX
)\

. n [ L [ oo |
Unpacking 2-11




2) Remove the two Upper Packing, Outside Packing.
3) Remove the High Capacity Hopper.

Cap
//‘ Materiat :HIPLE-ACE (AA))

Upper Packineg
Material :Foamed PolYethylene)

Qutside Packineg
i%{ e Material :HIPLE-ACE (AA))

Mirror Mat
Material :Foamed Polyethylene)

Hieh Capacity Hopper

Desiccant

Plastic Film
Material :HD-PE)

Base Packinsg
Material :Foamed Polyethylene)

Tray Pallet
Material :HIPLE-ACE (AA))

. n [ L [ oo |
Unpacking 2-12




24 Unpacking of the Container Stacker 1 or 2

1)

2)
3)
4)

5)

6)
7)

A WARNING

Be careful when unpacking using the crane or forklift. Do not to drop
device, hit it against something, or turn it over on its side.

Perform unpacking where there is no dust or water leaking.

Do not place heavy objects which weigh 5 kg or more on device.

Be careful when lifting device with the forklift so device is well-balanced
on the arms of the lift. Also put the packing (cushion) between device
and forklift so device is not damaged.

Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving
device. Do not move device on unleveled floor. Do not tilt device 15 ° or
more.

Choose the location to place device where the slope is less than 15 °.

Choose the location to place device where there is no condensation.

2.4.1 Confirmation of Parts Quantities

Table 2.7 Components in the package

Unit of Packing Quantity
Container Stacker 1 or 1
Container Stacker 2
Accessory box 1
. n [ L [ oo |

Unpacking 2-13



24.2 Unpacking Procedures

1) Remove the V band from the shipping box using a cutter and remove the cap.
Remove the accessory box, spacer box, spacer packing, ramp, and upper packing.
Remove the shipping box, P.P band and four corner packing.
Peeling off the adhesive tapes, remove the plastic bag.
Cut the tape for corner on pallet, and push down the side of pallet to outside.

oLsebd

¢ Cap
<+—— Spacer packing

Spacer box
Spacer packing \ &\ D Ramp
\\ @ T~ Upper packing

Ramp

Upper packing - @ Accessory box
Spacer box

Shipping box \

Corner packing

Plastic bag

Corner packing 4; Eﬂ
Base packing % % ‘k Base packing

—— Palket

Container Stacker

. n [ L [ oo |
Unpacking 2-14




6) Remove the tape for leveling bolt, and take out four wood spacers from accessory box, it puts
on the bottom of leveling bolts (under plastic bag), turned the leveling bolt by using the
Adjustable Open End Wrench, and raised the Container Stacker.

7) Remove the four base packing.

Wood spacer Down
s
Up
Leveling bolt
8) Turned the all casters in the same direction.

S

Caster
9) Install the ramp to the bottom of an inclination board. (Ramp is two pieces to both sides).

Inclination board

10) Raised the leveling bolt and remove the wood spacer.
11) Carefully lift down the Container Stacker on the floor.

. n [ L [ oo |
Unpacking 2-15




243 Parts Check in the Accessory Box

Cover Guard
Basket (small) (Only Container Stacker2) Screw * Hopper spacer *
22 - S
O TSN eale
Joint bracket (L) T Q'@@
; Wood spacer
Guide plate (L) * J

Partition

User’s Guide
Accessory box

Table 2.8 Parts list in the Accessory Box

No. Parts Name Qty Note
1 | JOINT BRACKET (L) 1
2 | JOINT BRACKET (U) 1
3 | GUIDE PLATE (L) 1
4 | GUIDE PLATE (U) 1
5 | COVER GUARD 6
6 | BASKET (SMALL) 2
7 HOPPER SPACER 6
8 | WOOD SPACER 4
(1)M3x8 2pieces
9 | SCREW 12 (2)M4 x 8 4 pieces
(3) M4 x 12 6 pieces
10 | USER'S GUIDE 1
[Note]

In the case of composition of that the Container Stacker 1 and 2 connect, the Hopper
Spacer and the Guide plate (L) and the two M3 x 8 Screws in one of the two
Accessories are not used.

L [ L [ ot |
Unpacking 2-16




2.5 Unpacking of the Transit Pass Unit Type DDP

A WARNING
1) Perform unpacking where there is no dust or water leaking.

2) Do not place heavy objects which weight 5 kg or more on device.

3) Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving
device.

4) Choose the location to place device where there is no condensation.

2.5.1 Confirmation of Parts Quantities

Table 2.9 Components in the package
Unit of Packing Quantity
Transit Pass Unit Type DDP 1

2.5.2 Confirmation of the Accessories Parts

Ground Plate and
Screws /

Signal Cable (CS)

SB Cover Paper Guide
Block Sponge

FC Cover

Relay Cable x 2

B N.P

Transit Pass Unit Type DDP Shipping box

Table 2.10 List of the Accessories Parts
Unit of Packing Quantity
Ground Plate
FC Cover
SB Cover Paper Guide
M4x10 Tapping Screw
M4x8 Screw
M3x6 Screw
Block Sponge
Signal Cable (CS)
N.P
Relay Cable
Sheet

(N |=|= =D |[—

L | L [ 02 |
Unpacking 2-17




25.3 Unpacking Procedures
1) Open the Shipping box.
2) Remove the Accessories parts and two Upper Packing.
3) Remove the Transit Pass Unit Type DDP.

Corner Packing QA

Ground Plate and Screws

Corner Packing

Signal Cable (CS)

SB Cover Paper Guide

Block Sponge
FC Cover o Spong
Upper Packing
Upper Packing
Side Packing
Plastic bag Transit Pass Unit Type DDP
\ Sheet
.« Relay Cable x2
N N.P

Lower Packing Lower Packing

Shipping box

Palette

L L [ o1 |
Unpacking 2-18




2.6 Unpacking of the Finisher SR5000

A WARNING
1) Perform unpacking where there is no dust or water leaking.

2) Do not place heavy objects which weight 5 kg or more on device.

3) Observe the speed limit of 300 mm/sec. (1.08 km/hr) when moving device.
4) Choose the location to place device where there is no condensation.

2.6.1 Confirmation of Parts Quantities

Table 2.11 Components in the package
Unit of Packing Quantity
Finisher SR5000 1

2.6.2 Unpacking Procedures

1) According to the Unpacking Procedure of the Finisher SR5000.

. n [ L [ oo |
Unpacking 2-19




Chapter 3. Preparation for Installation

3.1 Preparation for Installation of the Printer
3.1.1 Removing the Protection Tape and Mat from the Engine
1) Remove the Tapes and Mats from the Engine.

Mat

2) Open the Front Cover. Tape
3) Remove the Tapes and TH Packing.
Front Cover
NN — /
I] ¢ o ® T——_\
\ [ o) ®
d Py I
/7 » /
@ o -
/—\
Tape TH Packing
L [ L [ o0 | |

Preparation for Installation 3-1




4) Turn the TH handle clockwise to open the TH Unit.
5) Remove the Tapes and Mat.

= = g
(BN 1 ®
%y @ (D)
39 S ,gg 2 {

|

S ©

i T

TH handle TH Unit Tape Mat

6) Turn the TH Handle counterclockwise to close the TH Unit.

3.1.2 Set the PS Air Filter for the Engine Rear Cover
1) Take out the PS Air Filter from Accessory Box.
2) Install the PS Air Filter to Engine Rear Cover.(Refer to shown below)

[ Tod=>

PS Air Filter

Engine Rear Cover

Ln | L [ o1 | |
Preparation for Installation 3-2




3.1.3 Removing the Protection Tape from 2000 Sheet Hopper.

S A
1 J
2000 Sheet Hopper

3.1.4 Removing the Protection Tape from 500 Sheet Hopper ; 2 portion

F

17

J

A\ =\ " N

500 Sheet Hopper Tape

0]

i

[

L | L [ o0 | |
Preparation for Installation 3-3




3.2 Preparation for Installation of the Finisher
[FS-104H] (No RoHS Compliance Unit)
1) Remove the Protection Tapes from the Finisher.
2) Remove the Shift Tray and Screws from the Finisher.

Tray Pad
Shift Tray

Protection Bae

L n | L | o1 | |
Preparation for Installation 3-4




Unscrew the five screws to remove the Rear cover of the Finisher.

MAx6 Truss

3) Remove two Lock materials attached to the Staple portion.
(Loosen the M3 x 6 Screws.)

PR

L | L [ o0 | |
Preparation for Installation 3-5




4) Remove three Lock materials from each guide plate.
(Loosen the M3 x 6 Screws.)

T ]
T e g

5) Remove the Lock material from the Staple plate unit.
(Loosen the M3 x 6 Screws.)

L | L [ o0 | |
Preparation for Installation 3-6




6) Install the Rear MT plate.

Finisher

Rear MT plate

7) Install the Connecting Cover (F).

Connecting Cover (F)

=
\\

o
T
.
M
L [ L [ o0 | |
Preparation for Installation 3-7



8) Install the Shift Tray to the up-down portion (paper exit side) of Finisher.
(Truss screw M4x6: 2)

CAUTION
When installing the Shift tray, fit the four auxiliary fittings to the guide holes of the
Main tray before fixing screws.

) Shift Tray
i_ w Truss screws Mdxh

— - —— — = e

L | L [ o0 | |
Preparation for Installation 3-8




[FS-108R] (RoHS Compliance Unit)

1) Unscrew the five screws to remove the Rear cover of the Finisher.
M4xX6 Tross
\/

;"0 &-r

‘,-B
2) Remove three lock materials from each guide plate.
3) Remove two stacker lock materials (right and left).

R

(right and left)

Two stacker lock

Three lock matenals

Y

N | L | ot |

Preparation for Installation 3-9




4) Remove two lock materials inside the stacker (on the side to be joined to the main body).

5) Remove two lock materials inside the stacker (lower).

L [ L [ o | |
Preparation for Installation 3-10




6) Install the Main tray on the up-down portion (paper exit side) of the Finisher.
(Truss screw M4x6: 2)

CAUTION
When installing the Main tray, fit the four auxiliary fittings to the guide holes of the
Main tray before fixing screws.

=

Main tray

Truss screw Maxe

Ln | L [ o1 | |
Preparation for Installation 3-11




3.3 Preparation for Installation of the High Capacity Hopper
1) Remove the Protection Tapes from the High Capacity Hopper.
2) Remove the Paper.

Tape High Capacity Hopper

Tape

3) Remove the Protection Tape and Mirror Mat from the High Capacity Hopper.

High Capacity Hopper

Mirror Mat

L [ L [ o0 | |
Preparation for Installation 3-12




4) Confirm the Paper Guide position of the High Capacity Hopper. (LT or A4)
Usually, Paper Guide position is set in “LT” at the shipment. When the customer wish to use

the High Capacity Hopper in A4 paper, change the Paper Guide position according to the
following steps.

[Change procedure of the Paper Guide Position]
1. Open the Front door, and remove two M4 Screws.
2. Lift up the Paper Guide and move to the outside.
3. Insert the upper and lower of the Paper Guide to a Guide hole for‘A4”. At that time, the
Paper Guide is outside of the Size Guide Sensor.
4. Fix the M4 Screw in a Screw hole for “A4”.

Paper Guide

>( Size Guide Sensor

Front Door

M4 Screw
A Screw hole —AScrew hole A Screw hole
for “A4” (Outside) for “LT” (Inside) for “A4” (Outside)
—— —— = r:::: S

7 Upper Guide hole

= Upper Guide hole
| for “A4”(Outside)

Upper Guide hole .
— for “LT"(Inside)
I

for “A4”(Qutside)
Paper Guide

Lower Guide ho/ Lower Guide hole

Lower Guide hole for “LT"(Inside) VL i
for “Ad"(Outside) for “A4”(Outside)

L | L [ o0 | |
Preparation for Installation 3-13




3.4 Preparation for installation of the Container Stacker 1 or 2
1) Peel off the Protection Tapes and cushion from the Container Stacker 1 or 2.
2) Open the Front Cover L and peel off the Protection Tapes.
3) Peel off the mat under the Basket.

Adhesive tape Basket

Adhesive
tape

Adhesive
tape

=

h!

- i

Ui

t

Adhesive tape r 1\\‘\%!

1y,
)

Adhesive tape

\
%

Front cover L

< Opening procedure of the Front Cover L >
1) Open the front cover R.
2) Push A section in the direction of the arrow with Philips screwdriver and open the front
cover L.

Front Cover L Container Stacker 1 or 2

L [ L [ o0 | |
Preparation for Installation 3-14




3) Take the CP417 P/K(No RoHS Compliance Unit) or CP627 P/K(RoHS Compliance Unit)
out of the lower basket.

CP417 PK

(No RoHS Compliance Unit)
CP627 PK

(RoHS Compliance Unit)

Basket

L n [ L [ o | |
Preparation for Installation 3-15




3.5 Preparation for installation of the Transit Pass Unit Type DDP
1) Remove the Protection Tapes from the Transit Pass Unit Type DDP.

L | L [ o0 | |
Preparation for Installation 3-16




Chapter 4. Installation

4.1 Installation in the composition of the Printer and Finisher / Finisher
SR5000

CAUTION
Don'tinstall the Printer in any place where it will be subjected to direct sunlight since
it may cause adverse effects on performance of the Printer.

1) Releasing the Rear Cover
(1) Unscrew the six M4 Screws.
(2) Unhook the bottom of the Rear Cover and release the Rear Cover.
(Release the Rear Cover by lifting up and pulling forward.)

M4 screws

[~ -
\"!
0
Rear cover
.
- M4 screws

L [ L [ o1 | |
Preparation for Installation 4-1




[FS-104H] (No RoHS Compliance Unit)
2) Remove the two M3 x 8 Screws and Static electricity eliminator from Printer.
3) Install the Guide plate/(G) with the Static electricity eliminator by using the two
M3 x 8 Screws.

Printer

Guide plate/{G)

4) Install the Guide plate/(H) Assy.

M3 X6

Guide plate/(H) Ass'y

L [ L [ o1 | |
Preparation for Installation 4-2




5) Install the Connecting stay and Main MT plate.

Connecting Stay

Main MT plate

L n [ L [ o0 | |
Preparation for Installation 4-3




[FS-108R] (RoHS Compliance Unit)
6) Install the Joint cover/U, Joint cover/F, and the Joint cover/R. and install the Main Fixed
plate/1.

Joint cover/l

M6 Truss o #//,//
-

Mix 8 TP \ﬁaéj"”fx ;x

- < //

Main Fixed r’:/""

Plate/1 . :%

\

\ T ”,f—"' I
Joint cover/E L 'j“xﬁ-f
,ﬂ§ ’ Pt
X )

Joint cover/F

L n [ L [ o1 | |
Preparation for Installation 4-4




[Finisher SR5000] with Transit Pass Unit Type DDP
7) Install the SB Cover Paper Guide to the Printer.

SB Cover Paper Guide \
\ / Q

/

M3x6 Screw \@%

&

AW

A\

\

AN\

N\t

NN N

L | L | o0 |

Preparation for Installation 4-5



8) Connecting the Power Supply Cable
Please connect the cable according to this procedure when you use cables other than the
cable appended to the machine.

(1) Put the Power Supply Cable and put it through the Cord Lock and pull it out of the
Terminal Block.

(2) Connect the Power Supply Cable to the Terminal Block and chassis.

(8) Fasten the Power Supply Cable by the Cord Lock.

A WARNING

1) The voltage is constantly in unless the machine is unplugged or Breaker
Switch is turned off.

2) Unplug the Power Supply Cable prior to connecting the power supply
source.

3) Be careful not to have other personnel plug in the power cable while
performing the connecting.

Cord Lock Power Supply Cable

Power Supply Cable
Star Washer
Protective Erathing Symbol
Rear internal view of Printer View of Power Supply
L [ L [ o | |

Preparation for Installation 4-6



A WARNING

1) Unplug the Power Supply Cable prior to connecting.

2) Be careful not to have other personnel plug in the power cable while
performing the connecting.
3) Be sure to use power supply cable which complies with the following
specification :
Power plug rating ;Min. AC 250V, Min. 15A (2-Pole, 3-Wire, Grounded)
6-15P UL Listed, CSA Certified in North America
Type CA, Conformed to IEC 950 in Europe
Power cable rating ; Min. AC 250V, Min. 15A
Type SJT or SVT, UL Listed, CSA Certified in North
America
Conformed to IEC 950 in Europe

4) Use the Power Supply Cable which is approximately 50 mm longer for
the FG The cable should be designed as below, so the FG power cable
remains connected if the other cables are accidentally disconnected.

Power Cable

5) Make sure that the power cables are connected to the correct terminals
(“L”, “N” ) on the power plug and Terminal Block. ( FG power cable is
connected to chassis.)

6) The socket-outlet shall be installed near the printer and be easily
accessible.

L [ L [ o0 | |
Preparation for Installation 4-7




[FS-104H] (No RoHS Compliance Unit)
9) Install the Finisher to the Printer.

CAUTION
Adjust the gap between Finisher and Printer by turning the adjustment bolt of Finisher.
(1) Adjust the gap between Finisher’s paper guide and Printer’s paper guide become 0 to
3mm.
(2) Adjust the gap between Finisher and Printer is equal from the top through the bottom.

<Operator’s sige>

Finisher's
™ | Printer’s
zo | padel guide

\

paper zuide
\f

Gep adiustment <Unoperator’s sida>

Gap adJustment Gap adjustment

e N v
NSRRI

L [ L [ o1 | |
Preparation for Installation 4-8




10) Connect the connectors of Printer with the Finisher.

CAUTION

protect the cable from the flame edge.
2) Switch on No.8 of SW1 of on the print circuit board of the Printer.

1) When connecting the connectors of printer with the finisher, pass the cable
through the Hole of the Printer and clamp the cable with the cable clamp to

Flame
Tui
- )
TNy =
W Edge
[
—

CN10

l
0
il

o))
=
&)

M

Cable

Cable Cramp

=

L n [ L [ o0 | |
Preparation for Installation 4-9




11) Install the Connecting Cover(R).

/

Connecting Cover (R,

q.

/g

AR :
il ‘@lm!.. f
P‘.M! - AV

H4x6 TRUSS

12) Install the Rear cover of Printer and Finisher.

Maxp Truss

3

i s
‘IJV’.-‘
=9 =4
9,79

2

[ 00 |
Preparation for Installation 4-10

L




[FS-108R] (RoHS Compliance Unit)
13) Install the Finisher to the Printer.
(1) Fitthe hooks on the main body installation plates (upper and lower) into the upper and
lower holes on the Finisher as illustrated below, then lock them by pushing the Finisher
to the back.

CAUTION
When installing the Finisher, don't hit following “A” part to the Printer.
Confirm the SB cover opens and shuts smoothly after attaching.

Printer

L. n [ L [ ot | |
Preparation for Installation 4-11




CAUTION
If the gap between the Finisher and Printer is not equal from the top through the
bottom, adjust it by the height of the front and rear casters on the paper exit side of
the Finisher.
The jack of the printer is adjusted when the SB cover doesn't open and shut
smoothly, the printer is lowered, and the SB cover opens and shuts smoothly.

I

inl

T Loosen
G 5@ Inclination

djustment

] L [ o | |
Preparation for Installation 4-12




14) Connect the connectors of the Printer with the Finisher.
(1) When connecting the connectors of printer with the Finisher, pass the two cables
through the Hole of the Printer and Finisher.
(2) Connect the I/F Cable to the CN7 connector on the Print Circuit Board through the
cable clamps with other cables like following figure.
(8) Connect the Power Cable to the Relay Connector like following figure.
(4) Switch on No.8 of SW1 of on the Print Circuit Board of the Engine.
(5) Switch on No.8 of SW2 on the Print Circuit Board of the Printer.
(6) Switch off No.7 of SW2 on the Print Circuit Board of the Printer.
(7) Turn onthe “L” of the SW1 mounted on the P/K of the Standard Finisher(FS-108R)
@)

8) Install the Rear Covers of the Printer and Finisher.
Qg 9+
M M
o~ o~ Flame CN7
T T
) 1w
I ® | N )]
S | = N
o o
SN BN L e o\
X [Too <[00 Print Circuit Board
Cable Cramp
Relay Connector

SWi1

Ln [ L [ o1 | |
Preparation for Installation 4-13




[Finisher SR5000] with Transit Pass Unit Type DDP
15) Releasing the Rear Cover of the Transit Pass Unit Type DDP.
(1) Unscrew the three M4 Screws.
(2) Unhook the lower hook of the Rear Cover and release the Rear Cover.
(3) (Release the Rear Cover by lifting up and pulling forward.)

16) Install the Block Sponge to the Transit Pass Unit Type DDP.

<
Block Sponge
M4x8 Screw
Rear Cover
Transit Pass Unit Type DDP L—

17) Open the Front Cover and Lower paper guide.

= Lower paper guide

Front Cover

/

L [ L [ o0 | |
Preparation for Installation 4-14




18) Install the Transit Pass Unit Type DDP to the Printer.

NOTE

Install it carefully so that Upper Paper Guide and SB Cover Paper Guide do not collide

SB Cover Paper Guide
Upper Paper Guide M4x8 Screw

Projection

Transit Pass Unit Type DDP

M4x8 Screw

Printer Cover Printer Cover

¥

“1
\\EX7

Gap Projection of Transit Pass Unit Type DDP Gap

L n [ L [ o0 | |
Preparation for Installation 4-15




CHECK

Open and close the SB Cover.
When the SB cover does not open, adjust Transit Pass Unit Type DDP to an arrow direction.

v

/

Lower Paper Guide SB Cover

Adiust arrow direcion = | e % 4

7/

/ &

Transit Pass Unit Type DDP p

(2) Install the Transit Pass Unit Type DDP by using the four M4x8 Screws.
(3) Close the Lower paper guide and Front Cover.

CHECK

Open and close the Lower paper guide. When Lower Paper Guide and SB Cover Paper
Guide collide, repair it by hand because SB Cover Paper Guide may transform it.

Upper Paper Guide

7-—

Lower Paper Guide

Lower Paper Guide

I>SA
SB Cover Paper Guide

SB Cover Paper Guide

L | L 00
Preparation for Installation 4-16




19) Connect the connector of cables to the Printer and Transit Pass Unit Type DDP.
(1) Pass the three cables through the Hole of Printer and Transit Pass Unit Type DDP from
Transit Pass Unit Type DDP to Printer.
- AC cable (white 2pin connector) x2
- Signal cable (black 20pin (small) / black 14pin connector / black 22pin)
- GND cable
(2) Pass the one cable through the Hole of Printer and Transit Pass Unit Type DDP from Printer
to Transit Pass Unit Type DDP.
- FNS IF cable (white 4pin / black 20pin connector)
(8) Remove OCxxx PK.
(4) Connect the Signal Cable to the connector on the CP board as follows.
(Connection 1)
- black 20pin connector (small size)  -> J747 (another side is not be connected)

- black 22pin connector -> between J717 and the original cable
- black 14pin connector -> J791(another side is not be connected)
(5) Attach the OCxxx PK.

(6) Discinnect the CE AC cable from J236 on the Low Voltage Power Supply of Printer.
Connect the AC cable to the J236 on the Low Voltage Power Supply of Printer.
And connect the CE AC cable that is disconnected from J236 to the white 2pin connector of
the AC cable.
(Connection 2)

(7) Mount the FG cable on Printer frame by using M4 screw.
(Connection 3)

(8) Connect the FNS IF cable to the white 4pin connector in the Transit Pass Unit Type DDP.
(Connection 4)

(9) Connect the FNS IF cable to the black 20pin (plug type with lock) connector in the Transit
Pass Unit Type DDP.
(Connection 5)

(10) Switch on No.8 of SW1 on the CP board of the Printer.

(11) Switch on No.6 of SW2 on the CP board of the Printer.

Note 1) Signal Cable (CS) in the Transit Pass Unit Type DDP is not used.

Lo [ b [ 0 | |
Preparation for Installation 4-17




connection 3 connection 4,5

CP board J717 D
J791
D J747 y
e CEAC cable
\ LV.PS _ .
\ connector : white 2pin
S N 10
TNy = TNy = J236 \
[——1eY [\J | —— 1Y BN
N
Eﬁ; Em AC cable
[—.___lep —0
—N N L .
— pum— connector : white 2pin
Location of connection 1 and DIP SW Location of connection 2
Lo oL [ e | |

Preparation for Installation 4-18



20) Install the Rear Cover of the Printer and Transit Pass Unit Type DDP.

M4x8 Screw

/'Q J77\ M4x8 Screw

M4x8 Screw Rear Cover of / | M |

the Printer
Rear Cover of

the Transit Pass Unit Type DDP

21) Install the Ground Plate to the Transit Pass Unit Type DDP.

Ground Plate

M ~
M4x8 Screw

L n [ L [ o0 | |
Preparation for Installation 4-19




22) Install the Finisher SR5000 to the Transit Pass Unit Type DDP.
(1) Refer to the Installation Procedure of the Finisher SR5000.
(2) Install the FC Cover to the front door on the Finisher SR5000.

Finisher SR5000
FC Cover
&
& i
M4x8 Screw Il
&
Front door — \ NL—
Jg@’/ vE
I Il | L | 00 | |

Preparation for Installation 4-20



4.2 Installation in the composition with the High Capacity Hopper
1) Install components other than the High Capacity Hopper.
2) Draw the 2000 Sheet Hopper of the Engine.
3) Remove the two M4 screws and Side Cover.

2000 Sheet Hopper Side Cover

L [ L [ o0 | |
Preparation for Installation 4-21




4) Connecting the two connectors (3pin and 14pin) to the HPxxx Ass'’y of the Engine.
5) Connecting the High Capacity Hopper.
(1) Putthe Positioning Pin in the hole A and slide the High Capacity Hopper in the arrow
direction.
(2) Make sure that the Cable does not get caught between the Printer and High Capacity
Hopper.
6) Tighten the two M4 screws.

Positioning Pin

3 ‘“\“““\E\:“\!\’ﬁ
ey | RS
k.S \j/’/ gl

High Capacity Hopper

- M4 Screw

l;r‘ J402
N

/AHole /CableMP

7) Return the 2000 Sheet Hopper.

L [ L [ o0 | |
Preparation for Installation 4-22




8) Remove the six M4 screws and Rear Cover.
9) Switch on No.6 of SW1 on the CP P/K of the Engine.
10) Install the Rear Cover.

M4 Screw
_V’ f
"
/%
-
,/
'/”/
e
—

TN
[—1
—1S

I MS

M4 Screw

Rear Cover Cmoy
—N

o

11) Turn the leveling bolt ( 2 Places) to make the bottom of the High Capacity Hopper parallel with
the floor, judging by your eyes.

[

%/;/

Leveling Bolt
(2 Praces)

%ﬂ

Distance
adjustment

L [ L [ o0 | |
Preparation for Installation 4-23




4.3 Installation in the composition with the Container Stacker 1 or 2
4.3.1 Connection of the Engine and Container Stacker 1 or 2
1) Drawer the 2000 Sheets Hopper and set the paper guide at the position of 8.5” paper size.
2) Remove the M4 Screw and the 2000 Sheets Hopper.

Paper guide

Lever
M4 Screw

3) Turn the four leveling bolts until casters are floated.
4) Adjust the horizontal level of the printer with the Level Meter putting on the frame.

Caster
Floor
Y Gap
A
Z | (Max1mm)
Leveling Bolt

L [ L [ o0 | |
Preparation for Installation 4-24




5) Install the 2000 Sheets Hopper.

M4 Screw

2000 Sheets Hopper

6) Remove the two M3x8 Screws and Electrostatic Eraser from the Engine.

7) Install the Guide plate (U) with the Electrostatic Eraser (‘FRONT” letter is surface.) by using
the two M3x8 Screws. (Be careful that the hair of the Electrostatic Eraser does not fall.)

8) Install the Guide plate (L) by using the two M3x8 Screws with washer.

9) Install the Joint Bracket (U) and Joint Bracket (L) by using the two M4x8 Screws.

Guide plate (U)
Guide plate (L)
E Static electricity eliminator
M3x8 Screw/( \

P
M3x8 Screw with washer /

N

|~
M4x8 Screw > \ |
|1

M4x8 Screw &/ M
Joint bracket (L) Joint bracket (U)

Guide Plate (L) Guide Plate (U)
view from front side. view from front side.
[ 11 | L | 00 | |

Preparation for Installation 4-25



10) Releasing the Rear Cover of the Engine.
(1) Unscrew the six M4 Screws.
(2) Unhook the lower hook of the Rear Cover and release the Rear Cover.
(3) (Release the Rear Cover by liting up and pulling forward.)

7
»
L

[ I"
-
-

-
[ I

ﬁb M4 screws
.

jm]

. — Rear cover
\, - \ )

M4 screws

11) Remove the six M4 screws and the Rear Cover of the Container Stacker

Container Stacker

M4 screws

Rearcover _ ___»

L [ L [ o0 | |
Preparation for Installation 4-26




12) Attach the Container Stacker to the

(1) Passthe AC Relay cable (2-pin white connector) and FNS IF cable (20-pin black

Engine.

connector) through opening “A” in the Engine, and then through opening “B” in the

Container Stacker.

(2) Passthe CST FG cable and CST AC cable (2-pin white connector) through opening
“B” in the Container Stacker, and then through opening “A” in the engine.

(3) Attach the Engine to the Container Stacker (6 M4x12 screws).
Important: Do not tighten the screws all the way.

M4x12 Screws

M4x12

Screws <

Frame projection ~
part

Opening “B”

Opening “A”

13) In order to adjust the height of Container stacker, turn 180 degrees each of four leveling bolts,
and satisfy the following conditions, and bolt the screw of a temporary tight.
(1) When the Front cover R is shut and it looks into the space between the Printer and
Container stacker from front side, the height of the Frame’s projection of Container

stacker and the Guide plate U’s projection is the same.

[Note] As for the way of opening front cover L, refer to the item 3.3.

Level Meter

Stacker frame

Guide plate U

Projection

V\

Front cover R

Projection

Leveling bolts

Sam\theight
Connection part Details

L | o1 |

Preparation for Installation 4-27




(2) Itlooks into the space between Printer and Container stacker from a rear side, the
height of the Frame’s upper part of Container stacker and the Guide plate U’s upper
part is the same.

(8) Putthe Level Meter on two places of Container stacker is level.

Guide plate (U)

Connection part details

CHECK

Check the Gaps of A,B,C,D are nearly equal each other.

Adjust the gap in parallel

L [ L [ o0 | |
Preparation for Installation 4-28




| cHECK

Open the L paper guide A of the Container Stacker make sure that the SB cover can be
opened.

When not open, re- adjusts to implement the item 4.3.1.12) and to lift the Container
Stacker.

L paper guide A

SB cover

14) Remove the OC P/K ass’y from the printer. Remove the CPXXX P/K and CP P/K holder.
15) Remove the nv-RAM from the CPXXX P/K by using IC gripper. Install the removed nv-RAM
into the CPXXX P/K(No RoHS Compliance Engine only)

CP P/K Holder

et e
q| G
L‘%‘s_ ’ (‘ﬁl
[ ))J
R /n}”;’ 7 Dent side
OC P/K Assy /
| ﬁ @ Q S
. ‘5‘ :_» J
; | %r é M4 Screw  Nv-
CPXXX PK (No RoHS Compliance
Engine only)

®
— M4 Screw
CSTACCable ~ CSTFGCable

L | L [ o1 | |
Preparation for Installation 4-29




16) Connect the CST AC cable coming from the Container Stacker to the J236 on the power
supply of the printer (Connection 1 on the below figure). At this time, connect CE AC cable that
is disconnected from the J236 to the connector of the CST AC cable (Connection 2 on the
below figure)

17) Mount the CST FG cable coming from Container Stacker side on the printer frame by using
M4 screw (Connection 3 on the below figure).

18) Install the CPXXX P/K on the CP P/K holder, and then install it with OC P/K ass'y in the
Engine.

19) Connect FNS IF cable of 20 pin black connector coming from the printer to the J680
connector of STO9X P/K board in Container Stacker (Connection 4 on the below figure).

(Do not use the 4 pin white connector Disconnection 2 on the below figure).

20) Disconnect the 4 pin white connector of the DC IF cable of the printer from the FNS IF cable
(Disconnection 1 on the below figure). Then connect it to the RB cable of 4 pin white connector
coming from Container Stacker. (Connection 5 on the below figure)

[Note] Put the cable through the opening “A” of the Engine for connection.

M4 screw .
CTSACcable  (comeciong) ~ OPening™A FNS IF cable

[No RoHS Compliance Unif] I \ |

; Disconnection 2
Engine] Containerl L~ s whie)

Connection 4
- (20 pin black)
e CPXXX P/K

J236
> Disconnection 3
é -
L
'rCN1-! p (2 pin white)

L]

_—H

Connection 1

Connection2 —

—N

Tl =\ = —
CEAC cable CSTFGi cable B cable Disconnection 1
DC IF cable Connection 5 (4 pin white)
[ePiNe) [oPiINe) , _ . O
= = Details of Connection 1 and Connection2. ~ (4 pin white)
o—— o——
-]\ mifu
T 'n:k'\; CEAC Cable
(- 2 sl o
%ﬁ; N F:,”;i = Connector : 2 pin white
SO~ SN Jos3e [ X
RO R
CSTAC Cable
[RoHS Compliance Unit] PS Connector : 2 pin white
L | L [ o1 | |

Preparation for Installation 4-30



21) Turn on the No.5 and Turn off the No.2 and 8 of the SW1 mounted on the CPXXX P/K of the
Engine. (No RoHS Compliance Unit)

22) Turn on the No.5 and turn off the No.2 and 8 of the SW1 mounted on the CPXXX P/K of the
Engine. Turn off the No.7 and 8 of the SW2 mounted on the CPXXX P/K of the Engine.
(RoHS Compliance Unit)

23) Install the Rear Cover of the Engine and Container Stacker.

M4 screw

L [ L [ o | |
Preparation for Installation 4-31




4.3.2 Connection of the Container Stacker 1 and Container Stacker 2

1) Performitem 4.3.1.
2) Remove the two M3x8 Screws and Electrostatic Eraser from the Container stacker 2.

3) Install the Guide plate (U) with the Electrostatic Eraser (“FRONT” letter is surface.) by using
the two M3 Screws. (Be careful that the hair of the Electrostatic Eraser does not fall.)
4) Install the Joint Bracket (U) and Joint Bracket (L) by using the two M4x8 Screws.

Container stacker 2
Guide r.:llgnte (L Stafic decinicity iminator .

5) Remove the six M4 screws and remove the rear cover from the Container Stacker 1.

M4 screws

N

e

Rear Cover

L [ L [ o0 | |
Preparation for Installation 4-32




6) Install the Container Stacker 1 to the Container Stacker 2. The screw is the thing of the
temporary stopping.

Container stacker 1 M4x12 screws

¥ M4x12 screws
&

L N

NN N

N

—Q?

f‘\

(

\/ Container stacker 2
M4x12 screws Frame projection part

7) In order to adjust the height of Container stacker, turn 180 degrees each of four leveling bolts,
and satisfy the following conditions, and bolt the screw of a temporary tight.

(1) When Front cover R is shut and it looks into the space between Container stacker 2
and Container stacker 1 from a front side, the height of the Frame’s projection of
Container stacker and the Guide plate U’s projection is the same.

[Note] As for the way of opening front cover L, refer to the item 3.3.

Stacker frame Guide plate U

Level Meter

Projection Projection

V\

Same height
Connection part details

Leveling bolt

L n [ L [ o1 | |
Preparation for Installation 4-33




(2) Itlooks into the space between the Container stacker 2 and Container stacker 1 from a
rear side, the height of the Frame’s upper part of Container stacker 1 and the Guide
plate U’'s upper part is the same.

(8) Putthe Level Mater on two places of Container stacker is level.

Connection part details

CHECK
Check the Gaps of A,B,C,D are nearly equal each other. |

Adjust the gap in parallel

A
\"""_E T
H I] ==
[ A=
%’ A
B
L [ L [ o0 | |

Preparation for Installation 4-34



8) Connect the FNS IF cable (4 pin white connector) coming from the Container Stacker 2 to the
J680 on the STO9X P/K of the Container Stacker 1. (Connection 1 on the below figure)

9) Take outthe CST AC cable (2 pin white connector) from the Container Stacker 1 and connect
it to the CST AC cable (2 pin white connector) of the Container Stacker 2. (Connection 2 on the
below figure)

10) Take out the RB cable (4 pin white connector) from the Container Stacker 1 and connect it to
the RB cable (4 pin white translucence) of the Container Stacker 2. (Connection 3 on the
below figure)

11) Mount the CST FG cable coming from the Container Stacker 1 on the frame of the Container
Stacker 2 by using M4 screw (Connection 4 on the below figure).

12) Turn on the No. 4 and 5 and turn off the No. 2 and 8 of the SW1 mounted on the CPXXX P/K
of the Engine. (No RoHS Compliance Unit)

13) Turn on the No.4 and 5 and turn off the No.2 and 8 of the SW1 mounted on the CPXXX P/K
of the Engine. Turn off the No.7 and 8 of the SW2 mounted on the CPXXX P/K of the Engine.
(RoHS Compliance Unit)

[Note] Put the cable through the opening “A” of the Engine for connection.

. RB cable
RB cable Connection 3 (For Container Stacker 1)
(For Container Stacker 2) (4 pin white)
AIF cable
gine RB P/K C(\‘;\;‘%‘:szsr:a‘::ﬁ)r 9 RB P/K Container Stacker 1
J294 P l J294 | (W/Sample tray)
:
J291
=== CPXxx P/K | g i
"23E {745 %
febeduteddtutrtete I:EI“#I r -| =
vl L— il !;81 Jgaoy | 1 C
froox e | -
K4 \
W Connection 2 Opening “A” Connection 1
_C'?IE" = M4 screw (2 pin whte) (20 pin black)
T =\ Connection4 CSTFG cable CSTAC cable Disconnection 2
R (2 pin white)
=N Disconnection 1(4 pin white)
No RoHS Compliance %4—»% QH%
. m m
Unit o= o=
e R
[Jw Jw
s | CO~o
Co| = Coo| S
Co| ™ Co| —
=ti-=
<O X0 RoHS Compliance Unit
Ln [ L | o | |

Preparation for Installation 4-35



14)  Install the Rear Covers of the Engine, Container Stacker 1 and Container Stacker 2.

Rear Cover of
the Engine

¥~ Rear Cover of the
Container Stacker 1

M4 screws n/\

Rear Cover of the M4 screws
Container Stacker 2

L [ L [ o | |
Preparation for Installation 4-36




4.3.3 Connection of the Container Stacker 2 and Finisher / Finisher SR5000
[FS-104H] (No RoHS Compliance Unit)

1) Remove the two M3 screws and the discharging brush from the Container Stacker 2.

2) Install the Guide plate (G) with the Static electricity eliminator (‘FRONT” letter is surface.)
by using the two M3 Screws. (Be careful that the hair of the Static electricity eliminator
does not fall.)

3) Install the guide plate (H), connecting stay and main MT plate.

Container stacker 2

Connecting stay Guide plate (G)

W

AN
AW

\

\\\\;\ \(\

M4 screws

M3 screws I] > I
\ /éé
M3 screws
with washer

Static electricity eliminator

Guide plate (H)

Main MT plate

4) Remove the rear covers from the Engine, Container Stacker 2 and Finisher.

Ln [ L [ 02 | |
Preparation for Installation 4-37




5) Install the Standard Finisher to the Container Stacker 2.

Container stacker 2

Standard finisher M4 screws

M4 screws

(
WA

X2

Container stacker 2 paper guide
Finisher paper 0to3mm |

guide ™ /
Adjust the gap in parallel.

Adjustment bolt

Loosen

CHECK

Adjust a difference between the paper guide of stacker side and printer side by 0-3 mm.
Check the Gaps of A, B, C, D are nearly equal each other.
If they are not, re-adjust by adjusting leveling bolts.

L | L [ o0 | |
Preparation for Installation 4-38




6) Connectthe FNS IF cable (4 pin white connector) coming from the Container Stacker 2 to the
4 pin white connector in the Finisher (Connection 1 on the below figure).

7) Connect the FNS IF cable (20 pin black connector) coming from the Container Stacker 2 to
the CN7 connector on the Finisher main P/K (Connection 2 on the below figure).

8) Turn onthe No. 5 and 8 and turn off the No. 2 of the SW1 mounted on the CPXXX P/K of the
Engine.

[Note] Put the cable through the opening “A” of the Container Stacker 2 for connection.

Connection 2
Opening “A” AF cable (20 pin black)
\
BB P/K .
Printer J294 Container Stacker 2 Standard Finisher
: (W/ Through path)
J291 —+
- W - =
—- PXXX P/K =
J236 ¢ el - T ] .lE _!
: J745[H ‘o |
I o R,
1J681 J680! ) CN1
] 1
@%".ﬂ L/AT
Swvwe—) \'
Dlsconnectlon 1 Disconnection 2 Connection 1
(4 pin white) (2 pin white) (4 pin white)

9) Install the Rear Covers of the Printer, Container Stacker 2 and Finisher.

L | L [ o0 | |
Preparation for Installation 4-39




[FS-108R] (RoHS Compliance Unit)
10) Install the Joint Cover /F, Joint Cover /U and Joint Cover /R to the Container Stacker 2, and
install the two Main Fixed Plate/1 to the Joint Cover /R.

Joint cover /U

M4x6 Truss screw

(
6-M4x6 TP screws ‘@, -

Main Fixed Plate/ 1

b

Joint cover /R /
- @

Main Fixed Plate/ 1/'

Joint cover/ F

Container Stacker 2

11) Remove the rear covers from the Engine, Container Stacker 2 and Finisher.

L [ L [ o1 | |
Preparation for Installation 4-40




12) Install the Finisher to the Container Stacker
(1) Fitthe hooks on the Container Stacker installation plates (upper and lower) into the
upper and lower holes on the Finisher as illustrated below, then lock them by pushing
the Finisher to the back.

CAUTION
When installing the Finisher, don't hit following “A” part to the Printer.
Confirm the SB cover opens and shuts smoothly after attaching.

Holes

W—?V\\—M\
NS\

>

N
N\

M4x6 screws
3 Places

Upper view Lower view

| Container Stacker 2

N

| Container Stacker2 | | Finisher |

L [ L [ o1 | |
Preparation for Installation 4-41




CAUTION
If the gap between the Finisher and Container Stacker is not equal from the top
through the bottom, adjust it by the height of the front and rear casters on the paper
exit side of the Finisher.
The jack of the printer is adjusted when the SB cover doesn't open and shut
smoothly, the printer is lowered, and the SB cover opens and shuts smoothly.

A
B T
g
NI
N
i';"i Loosen
f? Inclination
I( adjustment
(@ m
B

(2) Fix the Finisher to the Printer (front side only). (TP screw M4x6: 3)

Ln | Lt [ o1 | |
Preparation for Installation 4-42




13) Connect the FNS IF cable (4 pin white connector) coming from the Container Stacker 2 to
the 4 pin white connector in the Finisher (Connection 1 on the below figure).

14) Connect the FNS IF cable (20 pin black connector) coming from the Container Stacker 2 to
the CN7 connector on the Finisher main P/K (Connection 2 on the below figure).

15) Turn on the No. 5 and 8 and turn off the No. 2 of the SW1 mounted on the CPXXX P/K of the

Engine.

Turn on the No.8 and Turn off the No.7 of the SW2 mounted on the CPXXX P/K of the

Engine.

Turn on the No.2 and 4 of the SW1 mounted on the ST09X P/K of the Container Stacker 2.
Turn on the “L” of the SW1 mounted on the P/K of the Standard Finisher(FS-108R).

[Note] Put the cable through the opening “A” of the Container Stacker 2 for connection.

o apn Connection 2
Opening ‘A AF \cable (20 pin black)
BB P/K  Container Stacker 2 Standard Finisher
: J294 (W/Through path)
J291 M H
- 2
—- CPXXX P/K | € % i1z ]
J236 | A 15 '
J745[h — laz X |
ey (| é I |£ --
1 1 e !d— 1 J680} r -‘
[} 1
o |
Disconnection1  Disconnection 2 Connection 1
%H% %4—’(23 (4 pin white) (2 pin white) (4 pin white)
o— oL1— prd L
I I o+’ E-) Hj| L
Jw Jw SWA1
SR s » <r|:|j§
o 2 | COo| = o IS| »
o o T
S~ S~ FEDE("S =2
X[oo X[

16) Install the Rear Covers of the Printer, Container Stacker 2 and Finisher.

| L | ot

Preparation for Installation 4-43



[Finisher SR5000] with Transit Pass Unit Type DDP
17) Install the SB Cover Paper Guide to the Container Stacker.

ANEANEAN

SB Cover Paper Guide [E
N N
' , Z
&/%"/ / N
N /é@
@x\/
MB3x6 Screw

LR

INAWAN

L [ L [ o0 | |
Preparation for Installation 4-44




18) Releasing the Rear Cover of the Transit Pass Unit Type DDP.
(1) Unscrew the three M4 Screws.
(2) Unhook the lower hook of the Rear Cover and release the Rear Cover.
(3) (Release the Rear Cover by lifting up and pulling forward.)

19) Install the Block Sponge to the Transit Pass Unit Type DDP.

Block Sponge

M4x8 Screw

N\

Rear Cover
Transit Pass Unit Type DDP L—
20) Open the Front Cover and Lower paper guide.
Lower paper guide

| —

Front Cover

L n [ L [ o0 | |
Preparation for Installation 4-45




21) Install the Transit Pass Unit Type DDP to the Container Stacker.

NOTE

Install it carefully so that Upper Paper guide and SB Cover Paper Guide do not collide

SB Cover Paper Guide

Upper Paper Guide
M4x8 Screw

Projection

Transit Pass Unit Type DDP
1
A
e
M4x8 Screw b
Projection ~_

2 N

Gap  Proiection of Transit Pass Unit Tvoe DDP ~ Gap

(2) Install the Transit Pass Unit Type DDP by using the four M4x8 Screws.

L n [ L [ o0 | |
Preparation for Installation 4-46




(8) Close the Lower paper guide and Front Cover.

CHECK

Open and close the Lower paper guide. When Lower Paper Guide and SB Cover Paper
Guide collide, repair it by hand because SB Cover Paper Guide may transform it.

Upper Paper Guide

\

Lower Paper Guide

Lower Paper Guide

SB Cover Paper Guide

SB Cover Paper Guide

L [ L [ o0 | |
Preparation for Installation 4-47




22) Connect the connector of cables to Container Stacker and Transit Pass Unit Type DDP.
(1) Disconnect the Signal Cable from EDxxx PK in the Transit Pass Unit Tyoe DDP.
(white 8pin connector and black 22pin connector)
(2) Connect the Signal Cable(CS) to EDxxx P/K of the Transit Pass Unit Type DDP.
(white 8pin connector and black 22pin connector)
(8) Pass the three cables through the Hole of Container Stacker and Transit Pass Unit Type
DDP from Transit Pass Unit Type DDP to Container Stacker.
- AC cable (white 2pin connector) x2
- Signal cable(CS) (black 20pin (big size) / black 20pin (small size) / black 14pin
/ black 22pin connector)
- GND cable
(4) Pass the one cable through the Hole of Container Stacker and Transit Pass Unit Type
DDP from Container Stacker to Transit Pass Unit Type DDP.
- FNS IF cable (white 4pin / black 20pin connector)
(5) Disconnect the FNS I/F cable from J681 connector on the ST board. (Disconnection 1)
Connect the Signal Cable(CS) to the connector on the ST board as follow. (Connection 1)
- black 20pin connector (big size) -> J681
(6) Pass the one cable through the Hole of Printer and Container Stacker from Container
Stacker to Printer.
- Signal cable(CS) (black 20pin (small size) / black 14pin connector / black 22pin

connector)
(7) Remove the OCxxx PK.
(8) Connect the Signal Cable(CS) to the connector on the CP board as follows.
(Connection 2)
- black 22pin connector -> between J717 and the original cable
- black 20pin connector (small size) -> J747(another side is not be connected)
- black 14pin connector -> J791(another side is not be connected)
(9) Attach the OCxxx PK.

(10) Connect the AC cable (white 2pin connector).
Then, another side connector of AC cable is not used.
(Connection 3)
(11) Mount the FG cable on Container Stacker frame by using M4 screw.
(Connection 4)
(12) Connect the FNS IF cable to the white 4pin connector in the Transit Pass Unit Type DDP.
(Connection 5)
(13) Switch on No.5 of SW1 on the CP board of the Printer.
(14) Switch on No.8 of SW1 on the CP board of the Printer.
(15) Switch on No.6 of SW2 on the CP board of the Printer.

Note 1) Green flat cable (20pin) of FNS IF cable in the Container Stacker and Transit Pass
Unit Type DDP is not used.

L n | L [ o | |
Preparation for Installation 4-48




CP board —|

connection 2

)

‘IIIII LI

y IIIIIIIIIIIIII.
AEEEEEEEEEEEEEES

disconnection 1/ connectiont connection 4 connection 3 connection 5

CP board

J791

J717(]

SN %:I—‘ )

) N
SW2  SWA — % ==

\ —n —a

—o Cmmon

o —o

J747 —~ N

— —o Mo

Location of connection 2 and DIP SW

L [ L [ o | |
Preparation for Installation 49




23) Install the Rear Cover of the Printer, Container Stacker and Transit Pass Unit Type DDP.

M4x8 Screw
/% g -
Mdx8 Screw Rear Cover of : « | o
the Printer ‘
‘ ; ' \ o o}
L~ B
M4x8 Screw -
M4x8 Scr /
Rear Cover of XS SCrew
the Container Stacker Rear Cover of

the Transit Pass Unit Type DDP

24) Install the Ground Plate to the Transit Pass Unit Type DDP.

Ground Plate

M4x8 Screw

L n [ L [ o0 | |
Preparation for Installation 4-50




25) Install the Finisher SR5000 to the Transit Pass Unit Type DDP.
(1) Refer to the Installation Procedure of the Finisher SR5000.
(2) Install the FC Cover to the front door on the Finisher SR5000.

Finisher SR5000
FC Gover ' / Transit Pass Unit Type DDP
Mf‘ \
®
Car
v >4
M4x8 Screw
® L
d
& 2

Front door

L n [ L [ o0 | |
Preparation for Installation 4-51




Chapter 5. Checks

5.1 Confirmation of the paper size indication
1) Adjust the size guide of tray 1 to the A4 size or the Letter size.

Size Guide

Sensor Plate

[ n | L | ot |
Installation 5-1




4) Adjust the size guide of tray 2 and tray 3 to the A4 size or the Letter size

Size Guide
5) Adjust the sensor plate of tray 2 and tray 3 to A4 or LTR.

Sensor Plate

L | L | o0 |
Installation 5-2




7) Push the [information] switch in the main menu screen.
[Main Menu]

-~ HE

™— Information

8) Push the [Printer] switch in the information menu screen.
[Information Menu]

g
Printer ] Printer
Consumables |
Usage |
Finisher |
Network |

4 I

9) Confirm that the paper size of the tray 1,2,3 is the A4 size or the Letter size in the information -
printer screen.

10) Push 4 | button twice, and return to the main menu screen.

L | L | o0 |
Installation 5-3




5.2 Printing of the status reports

1) Push the [Reports] switch in the main menu screen.

[Main Menu]

- HE

CPEH=

2) Push the [Status] switch in the reports menu screen.
[Reports Menu]

e Bl
FPaper Pattern |

| _— Reports

Demo |

Summary |
Disk Directory | \

Status

)

3) ltis returned automatically to the main menu, and the Status page is printed.

L | L | o0 |
Installation 5-4




5.3 Check the print contamination
1) Push the [Printer] switch in the main menu screen.

[Main Menu]

-~ HE

%

\

Printer
2) Push the [Test Print] switch in the printer menu screen.
[Printer Menu]
- |-
—
‘ I

3) The way of test printing is as follows.
Printer / Test Print / Print Quality / Text File 4% / Tray */ Elevator Tray /
Color Duplex / 1 (Copies)
* Input either tray

4) Confirm that there is no printing contamination when sampling print samples. If contaminated
print samples, clean the contaminated parts or continuous printing.

5.4 Confirmation of the stapling
When DDP92/184 Standard Finisher or DDP92/184 Booklet Finisher was installed.
1) The way of test printing is as follows.
Printer / Test Print / Finishing Test / Staple : Booklet / 1 (Tray)

2) ltis returned automatically to the main menu, and three sheets of paper are stapled.

L | L | o0 |
Installation 5-5




5.5 Adjustment of paper feeding position of Tray 1

When Container Stacker 1 or Container Stacker 2 was installed.

This adjustment is applied to DDP70 and DDP92.

When container stacker 1 and container stacker 2 are installed, confirm paper feeding position in
container stacker 2.

1)Print the same sized paper from tray 1 and tray 2, and check the paper feeding position.

2)In case that the configuration includes Container Stacker 1, check the paper feeding position
on the sample tray.

3)In case that the configuration includes Container Stacker 2, open the Top Cover of the
Container Stacker 2, insert the cheater in the interlock switch, and check the paper feeding
position on the slit between paper guides.

-The cheater is in the accessory box of the printer.

4)Set a standard point in the sample tray and the frame of Container Stacker and check the gap
of the paper feeding position between tray 1 and tray 2, whether the paper is closer to the front
side or the rear side.

5)When the paper from Hopper 1 is closer to the front side compared with the paper from Hopper
2, there is no need to add Hopper Spacer.

6)When the paper from tray 1 is closer to the rear side by 1-2mm compared with the paper from
tray 2, add 1 piece of Hopper Spacer at each location as shown in the following figure.

7)When the paper from tray 1 is closer to the rear side by 2mm or more compared with the paper
from tray 2, add 2 pieces of Hopper Spacer at each location as shown in the following figure.

L | L | o0 |
Installation 5-6




Top Cover

Container Stacker 2

Interlock switch

Measurement position
(slit between paper guides)

Hopper Spacer
Hopper Spacer

L | L | o0 |
Installation 5-7




8) If printed-paper have “dog-eared corners”, check the next item.
Because paper may touch a tip of entrance paper guide.

(1) Check which of “Disable”, “Enable” and “Auto select” the de-curler function of the container stacker
selects in OCP.

(2) Install the container stacker slightly than the printer above.
Check the mark position of front side and the mark frame of rear side, and adjust the leveling bolt.

(3) Check contact condition of the feeding paper and tip of entrance paper guide on container stacker,
when the container’s de-curler function selects “Disable”.

(4) Check contact condition of the feeding paper and tip of entrance paper guide on container stacker,
when the container’s de-curler function selects “Enable”.

(5) If printed-paper have “dog-eared corners”, readjust the height of the container stacker in a leveling
bolt, and repeat work (3), (4).

(6) Return to original de-curler function of container stacker selects in OCP.

T Upper

= e,

-T—

Entrance paper guide

Details of connection part at front

Mark frame

1
L]
1
L

pEEzE=

Details of connection part at rear

L | L | o0 |
Installation 5-8




Appendix 1.Installation Area Information

CAUTION
* Don't install the Server in the following place.
The position in which the Cover and the Tray cannot be opened.
Under the tray of the Finisher.
Front of exhaust fan.
Top of the Printer.

Appendix 1.1  Installation/maintenance area of the Printer and Finisher.

3 2550
1200  __(650)__ 700
Finisher Printer

] \ ; |
i | t :
o | ; l
N : | |
| |
I I |
_ | !
o | E l
© | |
10 © | |
© - | i u
19} / | ,Ix B ey |
o ) |‘ ]l . ;
| | i |

| | t .
ol | L
o | |
N | |
| | i
| | Maintenance Area |
] L 1

Operator’s Side

~Unit:mm

[ o ] L | o0 |
Appendix 1




Installation/maintenance area of the Printer, High Capacity Hopper and Finisher.

Appendix 1.2

2565

1200

Operator Side

>«

(665)

I T—17

TIVHT\V

>«

700

JoddoH Anoeden ybiH

Jajuug

Jaysiui4

Area for Maintenance work

(Unit: mm)

Appendix 2



Installation/maintenance area of the Printer and Container Stacker 1 (including

sample tray).

Appendix 1.3

oocl

(Www : yun)

BOUY eouBUO3IU|BWN

(G699

P

-

o

004

-

Jerutdd

|l Jexoes3s
Jeuleluod

(2C9) (1£9)

004

G9G¢e

(069

Pt Lt

(916)

00Z

896¢

Appendix 3



BeJly eDdUBUGLIY|EBW

Installation/maintenance area of the Printer, High Capacity Hopper and

Container Stacker 1 (including sample tray).

Appendix 1.4

_ !

i |

ﬂ ]

| |

” ]

I |
-] |
(NI . ;

o | |
[aw] | |

f |

I “

_ ". I h

“ =

I |

I |

| —
M P~
o) I X ﬂ
<1 €

_ |
y | ! v
3 | ] A

i \ _

! !

I |
~ " =
o [] “

P _ Teddoy £113eded {91y " S
| |

||||||||||||||||||||||||||||||||||||||||||||||||||||||| “ \4

Z 4830838
Jejuluad Jeaulejuod R
0001} (069) (916 00. "

0Lct

Appendix 4




Installation/maintenance area of the Printer, Container Stacker 1 (including

sample tray) and Container stacker 2 (including through path unit).

Appendix 1.5

(Www : nun)

(L£9)

69G¢e

(2P
Appendix 5

00<s

A " ||||||||||| R
| ®eeuy sduBuejU|BW
“
1
1
1
[=] 1
(=
o
1
1
1
“
1
1
1
y
1
1
1
Te) 1
g
1
! ]
1
VY
A 1
1
1
1
1
(=] 1
(=] 1
N~
1
1
1
L AN [ R R N
¢ Joeylels ] Jex3de1§
) LJeruiud Jeujieiuod Jeu|(e3U0D
- 004 (069) 916 o 9l 6) 004

A

988¢




Appendix 1.6  Installation/maintenance area of the Printer, High Capacity Hopper, Container
Stacker 1 (including sample tray) and Container stacker 2 (including through
path unit).

00Z (G99 0021 J
| - | =
| = | £
2 i

o | = ™ 5
- l = < |
- E .
T = |
| — :: |
f - M . o |
| )

“ , __]’ o = |
o+ l = |
0| e | |
|- | !

T |

o I :

L |
| |

N

o ]I [D i

o B-2 | |

¥ ST T

8o | ! |

|
s |
J } :

e v | !

°o : ID I
©|- 2 | |
2z | |

o7 |

| 1

i j

| |

| |

| |

o | |
o | |
™~ l |
! |

l 1

| |
%02 T ey T aZzay 1

G9G<c -

[ o ] L | o0 |

Appendix 6



Installation/maintenance area of the Printer, Container Stacker 2 (including
through path unit) and Finisher.

Appendix 1.7

1200

(Ww :un)

vely BdUBUAIURN

(CL9)

»l@

665

(E6C 1)
G9G¢e

700

—_—_— e — e e —_ e —_—_—

Z Jexde3s

004

Joejuldd Jeuieiuon)d
g (0G9) (916) - 00C|

A
S|
~

A

89t

Appendix 7



Installation/maintenance area of the Printer, High Capacity Hopper, Container

Stacker 2 (including through path unit) and Finisher.

Appendix 1.8

(Ww = yun)

696¢

B9LE

ju IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII “ [

“ BeJy eouvueiulBp “ o

| | ~

| | N

| | =
ﬂw _ t Y
o __ BPIS §.Joreled0 ‘\\\ i |
e __ 1I|\I.II||,1/... ﬂﬂ m

_ ,m " \_j _

_ | _ _

_ | g _ | B

| | =

“ wﬂD:J: — | R
— “ \\n {! _ | " @
5/ ] — |
(O I Ll _
S _

RS |

| Y |

f _

| |

| / |
~N | ~
o | leddoy f312eded (9IY 16451014 plepuny§ _ o
o | I o

| |

! |

| |

Z Je3de3S§
Jejuldd Jeuleiuon)d
0001 (069) (916) - 00Z|

Appendix 8



Appendix 1.9  Installation/maintenance area of the Printer, Transit Pass Unit Type DDP and
Finisher SR5000.
e ]
I I
| |
S| | |
o |
| |
| . |
| o 7) |
| ) |
[ ! |
5 3 \ |
:8? i 5_% o bg_\ /’/ Operator Side I
(o0 | = N I
1] 58 /D/ |
. :
0 A -
AN I
4 II \‘ I
: : | |
o
| o |I' [ i \\ I
| FEEFEEER
o | [ L .IIIIIIIIIII“IIII! 1 E
N siiiii’ i
= | £ T ﬂ” |
| |I|||IIII|IIIIIIIIIIIII |
| QL i
| |
1 L Area for Maintenance work _JI
. 672 | (728) 1200 -
« 2600 R
(Unit : mm)
[ o ] L | o0

Appendix 9



Appendix 1.10 Installation/maintenance area of the Printer, High Capacity Hopper, Transit Pass
Unit Type DDP and Finisher SR5000.

A A—'r ____________________________________ _i
| |
I = |
| g |
| X |
o { T i
Q =
o | =
~ i g II
| © |
<
| 2 |
I T !
\ 4 | |
| |
| |
E |
= | 8, E |
< D | &5 T |
SIS BS |
™ - |
| = \ |\ /] |
v | D% |
A |
| I |
s ~ |
S |
| 2 \ |
X ’ G Wi B == 1 I
~| = | |
| gl ,
| i [ |
| |
| Area for Maintenance work !
\ 2 Y B |
672 (728) . 1200 |
< 2600 .
(Unit : mm)
o [ L [ 00 |

Appendix 10



Appendix 1.11 Installation/maintenance area of the Printer, Container Stacker 2 (including
through path), Transit Pass Unit Type DDP and Finisher SR5000.

T i
| |
| |
| |
| |
| |
| 7 |
| P |
| D |
| ; |
3l |
©| | £ ' |
| a |
I - |
| |
\ 4 ¥ —— - |
| |
o =< :
[}
NN = z h |
s} 5 £ g |
: ) - w \ .
™ } § a é\ 0 Operator Side }
59 —- ] |
: |c—Sts % -] =" — }
| \ ! |
y | I
A f |
| |
| |
| S |
| S I
| D |
| n I
o | o] !
N & |
| | < |
| e |
| |
| |
| I
| |
| l
| |
\ 4 LA _
. 672 l

(Unit : mm)

[ o ] L | o0 |
Appendix 11




Appendix 1.12 Installation/maintenance area of the Printer, High Capacity Hopper, Container
Stacker 2 (including through path), Transit Pass Unit Type DDP and Finisher

SR5000.

A A :_ ____________________________________ _i
| ,_ |
| o] |
| 8- T |
! T AN |
| z 2 |

= Q |
g | & |
= O |
| < |
| T -- I
| .- |
| e - |
| |
x | |
—~ I ! |
8 | 5 |
< | £ |
| o |
| g |
\4 [ — _ |
3 : |
| $ 0 |
| 2 4,\ |
. | - &N N f
ol N IOE o) A !
¥ n —
< O o § p Operator Side |
= —_ ] |
g ai :
= =

| ]
| T K |
v II V |
A I
| \ |
| o |
| = |
[ Yo |
| o |
o) } ﬁ '
— - !
& 5 = |
| | < |
| w |
| |
| |
| |
{ |
|
v l Area for Maintenance work |
- _
672 728 B 1200 |
- 2600 .

(Unit : mm)'

[ o ] L | o0 |
Appendix 12




Appendix 2. Locations of the Leveling Bolt and Caster

Appendix 2.1  Locations of the Leveling Bolt and Caster of the Printer

CAUTION
Make sure that the ground under the floor where the Leveling Bolt is installed is
reinforced by the stand or other. If the ground is not reinforced, because of the
holes on the floor, the Printer may tilt and maybe the paper path will be affected.

$50
650 .-
¢86 © K
- O
R N \
W AW
1o <
0 - ~
o ol ™
w m 0
|,_\ f\‘
ﬁj U
& - > :
1 S 7]
529.2 | 60.4
584 .- 33

{b‘ Caster Circling Dia.

{%} Leveling Bolt Dia.

Operator’s Side

[ o ] L | o0 |
Appendix 13




Appendix 2.2  Locations of the Leveling Bolt and Caster of the Finisher

%:E} Cagster Circling Dia.
Finisher
N
; o i

@94

450
656

ris

410 gn

546

Operator’'s side

Appendix 2.3  Locations of the Leveling Bolt and Caster of the High Capacity Hopper

High Capacity Hopper

1

418
494

&
3

38

Operater’'S Side QJack Screw Dia.

[ o ] L | o0 |
Appendix 14




Appendix 2.4  Locations of the Leveling Bolt and Caster of the Container Stacker.

Leveling bolt
¢50 Container Stacker
- - Pas)
Caster P ) C:/ ‘
$84 .4 M 1 o
m | o
Il i o o &
m ~—| ©
Te)
/\ _ _ f\
[/ \; '
- - D
< =
— m
o
794 .8 60.4
849.6 33
915.6
Operator’s side
[ [ L T 00 ]|

Appendix 15



	Chapter 1.  Installation Requirements 
	Application 
	Installation Area 
	Installation Unit 
	Tools Required 
	Environmental Conditions 
	Input Line Voltage 

	Chapter 2.  Unpacking 
	Unpacking of the Engine 
	Unpacking of the Finisher 
	Unpacking of the High Capacity Hopper
	Unpacking of the C ontainer Stacker 1 or 2 
	Unpacking of the Transit Pass Unit Type DDP
	Unpacking of the Finisher SR5000 

	Chapter 3.  Preparation for Installation 
	Preparation for Installation of the Printer   
	Preparation for Instal lation of the Finisher 
	Preparation for Installation  of the High Capacity Hopper 
	Preparation for installation  of the Container Stacker 1 or 2 
	Preparation for installation of  the Transit Pass Unit Type DDP 

	Chapter 4.  Installation 
	Installation in the composition of  the Printer and Fi nisher / Finisher  SR5000 
	Installation in the compositi on with the High Capacity Hopper 
	Installation in the composition  with the Container Stacker 1 or 2 

	Chapter 5.  Checks 
	Confirmation of the  paper size indication 
	Printing of th e status reports 
	Check the print contamination 
	Confirmation of the stapling 
	Adjustment of paper f eeding position of Tray 1 


